



- 1. Company Name : Korea RE & T Co., Ltd.
- 2. Address : 109/114 1F Hyundaiplaze B/D
Hogye-Ri, Naeseo-Eup Masan-Si
Kyoungnam, KOREA
- 3. Tel : 82-55-232-8160
- 4. Fax : 82-55-232-7921

Quality Certificate

Oct, 15. 2010.

Report No : KORGFW10-1015-G935
Sample : Glass Wrap Specimen(Kor-GFW935)

Test Item	UNIT	Result	Test Method
Tensile Strength	N/cm.width	5987	Universal Testing Machine(INSTRON 5582)(*)

* Speed of Testing : 2mm/min, Test Specimen : [ASTM D3039](#) Unidirectional

- * Note : 1. The test result of this test report is issued by R&D center of Korea RE & T Co., Ltd and can quantee the result
- 2. This test report shall be used only within the purpose of its defined usage and also shall not be used for public relation, advertisement and suit without the Korea RE & T's written approval.

Issued by R&D Center of Korea RE & T Co., Ltd

Confirmed by

Korea RE & T Co., Ltd.
109/114 1F Hyundaiplaze B/D Hogye-Ri,
Naeseo-Eup. Masan-Si Kyoungnam. KOREA
TEL : +82-55-232-8160 • FAX: -82-55-232-7921